
708LU SPARE PARTS LIST



No Parts Number Description Qty

1 Blade Bolt 1

2 Flat washer 1

3 Blade washer 1

4 swing blade 4

5 JL50Z04-03A Blade adapter 1

6 JL50Z04-031 Blade adapter washer8mm 1

7 JL46Z04-08 key 4.75X5.5X35 1

8 GB/T 923-88 Nut M10 4

9 GB/T96.1-2002 Washer 10.5X30X2.5 4

10 JL46Z02-15 Ball bearing 8

11 JL56C-02-11 Front wheel 4

12 JL56C-02-17 Front Axle press plank 4

13 GB6183-86 M6 Nut M6 10

14 JL50C02-02 Front Axle 1

15 JL46Z02-21 hold hoop 4

16 JL46C04-01 Deck 1

17 JL46Z03-03 Height adjuster spring 1

18 JL46Z-C03-04 Connecting rod screw 2

19 JL46C03-01 Cutting height rod 1

20 JL46Z-C03-04 Connecting rod screw 2

21 GB5789-86 M8X45 Screw M8X45 2

22 GB/T93-87 8.1X2.1 Washer 8.1X2.1 3

23 GB96-85   8.4X24X2 Washer 8.4X24X2 5

24 LC1P65 Engine 1

25 JL40T01-01A  Pentagon Nut 4

26 GB6183-86 M6 Nut M6 8

27 JL50C01-05 Left handle support 1

28 JL50Z01-14 M8*22 Screw M8X22 6

29 JL50C01-01 Inferior Handle 1

30 JL46Z01-09 clip 1

31 JL40T01-02 M8×45 Screw（M8×45） 2

32 JL46Z-E01-04 Screw washer 2

33 JL40T01-06 Upper handle 1

34 JL40T01-02B M6*45 Screw M6×45 1

35 JL46Z01-11A Throttle control cable 1

36 GB/T923-88 Nut M6 1

37 GB97.2-2002 6.4X12X1.4 Washer 6.4X12X1.4 1

38 JL46Z01-11.1 Throttle control 1

39 JL50Z01-04 Rubber 1

40 GB6177-86 M6 Nut M6 1

41 JL50Z01-07 Rope Guide Support 1

42 JL50C01-04 handle  frame plank 1

43 GB97.2-2002 6.4X20X2 Washer 6.4X20X2 3

44 GB845-85 Screw ST4.2*9 3

45 JL50C01-06 Right handle support 1

46 JL50C03-01 Cutting height lever 1

47 JL46Z-C03-03A Cutting height glove 1

48 JL56Z-D03-02.1 Cutting height reed 1

49 GB5783-86  M6X14 screw M6X14 4

50 JL46C02-01 Rear Axle 1

51 JL50C03-03 Gear plate 1

52 GB5789-86 M6X14 Screw M8X14 10

53 GB801-98 M6X14 screw M8*18 2

54 JL56C-03-02 Side discharge spport 1

55 GB896-86  ?6 Circlip φ6 2

56 JL50C04-03 Side deflector 1

57 JL50C04-02 Side deflector pole 1

58 JL56C-03-01 Side deflector spring 1

59 JL50C04-04 Side air path 1

60 GB5789-86 M8X35 Screw M6X35 1

61 JL46Z04-014 bolt 4

62 JL46Z04-012 washer 4

63 JL46Z04-011 dish 1

AS913006

708LU SPARE PARTS LIST


